
Item 
Part# Description 

# 

1 90003270 Lower CoilOver Mount 

2 90003271 Upper Coi lOver Mounting Plate 

3 90002158 Upper Coi lOver Mounting Bracket 

4 982-10-805 5 2" Stroke HQ Series Shock 

5 90002025 2. 7" Shock Eyelet Assembly

6 234-15-200 Lower Spring Adjuster Nut 

7 038-01-006-A CoilSpring Plate Retaining Ring 

8 99050001 Adjuster Nut Locking Screw 

9 90002070 Dropped CoilSpring Cap 

10 70010828 Delrin Spring Washer 

11 591 00650 (2WD) Coilspring 10" (2WD) 650Ib - 2WD 
 

 

12 5/8" ID Shock Bearing 

13 Shock Bearing Snap Ring 

14 . 500 x .365 Shock Bearing Spacers 

15 

 90001994 

90001995 

90002043 

85000000 Spanner Wrench 

HARDWARE LIST - Kit# 99010168 

Item 
Part# Description QTY 

# 

UPPER MOUNT TO STRUT TOWER 

16 99431021 7/16"-14x 1 1/4" Hex Bolt 8 

17 99432010 7/16"-14 Nylok Nut 8 

18 99433005 7 /16" SAE Flat Washer 16 

UPPER COILOVER MOUNT TO BRACKET 

19 99501053 1 /2 "-13 x 1 1 /2" Hex Bolt 4 

20 99502009 1/2"-13 Nylok Nut 4 

21 99503014 1/Y SAE Flat Washer 4 

SHOCK TO SHOCK MOUNT 

20 99502009 1/2"-13 Nylok Nut 4 

21 99503014 1/2" SAE Flat Washer 8 

22 99501064 1/2"-13x2 3/4" Hex Bolt 4 

LOWER MOUNT TO CONTROL ARM 

20 99502009 1/2 "- 1 3 Nylok Nut 4 

21 99503014 1/2" SAE Flat Washer 8 

23 99501004 1/2"-13 x 3" Hex Bolt 4 

QTY 

2 

2 

2 

2 

2 

2 

2 

2 

2 

4 

2 
 
 

4 

8 

8 

1 

11� 
�®) 

2 

� 

�- @� ✓ � ® � � 

�� 
� �� 3 

� � 

�� 
��� 

� 

0 
��

,:«l.__l..). 
11 

�. 

I'-._�. 

"�· 

� �
&)� 

12 

\'.)� 

��·� 

� i0� 
@ 

� cr, 


